Borrego Water District Board of Directors
Regular Meeting
September 27,2017 @ 9:00 a.m.
806 Palm Canyon Drive
Borrego Springs, CA 92004

OPENING PROCEDURES
Call to Order
Pledge of Allegiance
Roll Call
Approval of Agenda
Approval of Minutes
1. July 18, 2017 Special Board Meeting Minutes (3-5)
2. July 26, 2017 Regular Board Meeting Minutes (6-11
Comments from the Public & Requests for Future Agenda Items (may be limited to 3 min)
Comments from Directors

moow>

@

ITEMS FOR BOARD CONSIDERATION AND POSSIBLE ACTION
A. Forgiveness Policy for Excessive Water Use — G Poole (12-13
B. Discussion and Possible Action to Increase the Compensation of the General
Manager Based Upon the Recent Annual Performance Evaluation — B Hart (14)
[...]
Geofiry Poole (760)767-5806 33-0713922

C. Facility Operator (The agency or business, not the person):

Hame: Operator Type (Check One)

Same as owner L[] mtividmr 2 [T corporation
Address: 3. [7] covernmental 4. [ rartoecshtp
Clity: Btatm: Lip Code:

CA 92004 5[] other:
Contact Parson: Telephona Huzbar:
D. Owner of the Land:

Hama: Typs (Chack One)

Same as owner L] | miviami 2 | ] corporation
Address: 3 [/] covernmental 4 ] rartnazsnip

Agency
City: State: Eip Codm: . D othar
Contact Parson: Talephone ¥unber:
E. Address Where Legal Notice May Be Served:
Address:

806 Palm Canyan Dr.

City: State: Zip Coda:

Borrego Springs CA 92004
“Beolity Poole (765} 767-5806

F. Billing Address:

Midrese:

P.O Box 1870
City: HState: Zip Coda:

Borrego Springs CA 92004
Contact Parson: Talepbone Mumbar:

Geoffry Poole (760) 767-580

Form 200{6/37)

20




CALIFORNIA ENVIRONMENTAL State of California
Regionat Water Quality Control Board
APPLICATION/REPORT OF WASTE DISCHARGE
‘ ’ GENERAL INFORMATION FORM FOR
WASTE DISCHARGE REQUIREMENTS OR NPDES PERMIT

II. TYPE OF DISCHARGE
Check Type of Discharge(s) Described in this Application (A or B):

A. WASTE DISCHARGE TO LAND D B. WASTE DISCHARGE TO SURFACE WATER

Check all that apply:

Prvatient aaq Dhposal ™™ [ Animel Waste Solids [[] Animal or Aquacultural Wastewater
Cooling Water D Land Treatment Unit l:l Biosolids/Residual

[] Mining ] Dredge Material Disposal [ Hazardous Waste (see instructions)

] Waste pile ] Surface Impoundment ] Landfili (see instructions)

I:I Wastewater Reclamation El Industrial Process Wastewater L_] Storm Water

|:| Other, please describe:

III. LOCATION OF THE FACILITY
Describe the physical location of the facility.

1. Assessor's Parcel Number(s) 2. Latitude 3. Longitude
Facility; 200-120-42 & 200-120-41 Facility: Borrego Springs WWTF Facility: Borrego Springs WWTP
Discharge Point:E 1/2 Section 23 Discharge Point: T11S Discharge Point: RGE, SBB & M

IV. REASON FOR FILING

[ New Discharge or Facility [CIChanges in Ownership/Operator (see instructions)
] Change in Design or Operation [Iwaste Discharge Requirements Update or NPDES Permit Reissuance

| Change in Quantity/Type of Discharge [Clother:

V. CALIFORNIA ENVIRONMENTAL QUALITY ACT (CEQA)

Name of Lead Agency:  Pending

Has a public agency determined that the proposed project is exempt from CEQA? D Yes EI No
If Yes, state the basis for the exemption and the name of the agency supplying the exemption on the line below.
Basis for Exemption/Agency:_Pending

Has a "Notice of Determination” been filed under CEQA? ] Yes [CINe
If Yes, enclose a copy of the CEQA document, Environmental Impact Report, or Negative Declaration. If no, identify the
expected type of CEQA document and expected date of completion.

Expected CEQA Documents:
[] er |:| Negative Declaration Expected CEQA Completion Date:

Form 200(6/37)

21



CALIFORNIA ENVIRONMENTAL State of California
ety oy (LG Regional Water Quality Control Board

Q APPLICATION/REPORT OF WASTE DISCHARGE

GENERAL INFORMATION FORM FOR
WASTE DISCHARGE REQUIREMENTS OR NPDES PERMIT
Please provide a COMPLETE characterization of your discharge. A complete characterization includes,
but is not limited to, design and actual flows, a list of constituents and the discharge concentration of each
constituent, a list of other appropriate waste discharge characteristics, a description and schematic drawing
of all treatment processes, a description of any Best Management Practices (BMPs) used, and a description
of disposal methods.

VI. OTHER REQUIRED INFORMATION

Also include a site map showing the location of the facility and, if you are submitting this application for an
NPDES permit, identify the surface water to which you propose to discharge. Please try to limit your maps
to a scale of 1:24,000 (7.5' USGS Quadrangle) or a street map, if more appropriate.

VII. OTHER
Attach additional sheets to explaln any mponsu which need clarification. List attachments with titles and dates below:

(WILL FORWARD THIS INFORMATION asap)

You will be notified by a representative of the RWQCB within 30 days of receipt of your application. The notice will state if your
application is complete or if there is additional information you must submit to complete your Application/Report of Waste Discharge,
pursnant to Division 7, Section 13260 of the California Water Code.

VII. CERTIFICATION

"1 certify under penalty of law that this document, including all attachments and supplemental information, were prepared under my
direction snd supervision in accordance with a system designed to assure that quslified personnel properly gathered and evaluated the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my kmowledge and belief, true, accurate, and complete. I am aware
that there are significant penalties for submitting false information, including the possibility of fine and imprisonment.”

PrintName:_Geoffry Poole Title: C'-'[Gr-l_q'__/__'r‘p.-(_ Maroa =

mmhn,/zh;’&?fc;dld/( Date: ii*‘%“aj

FOR OFFICE USE ONLY
|I-Jnte Farm 200 Received: Letter to Discharger: Fee Amount Received: Check #:

Form Z00{6/5T)

22



California Environmental Protection Agency
Bill of Rights for Environmental
Permit Applicants

California Cnvironmental Protection Agency (Cal/EPA) recognizes that many complex issues must be addressed when pursuing
reforms of environmental permits and that significant challenges remain. We have initiated reforms and intend to continue the effort
to make environmental permitting more cfficient, less costly, and to ensure that those seeking permits receive timely responses from
the boards and departments of the Cal/EPA. To further this goal, Cal/EPA endorses the following precepts that form the basis of a
permit applicant’s "Bill of Rights."

=

Permit applicants have the right te assistance in understanding regulatory and permit requirements. All Cal/EPA programs
maintain an Ombudsman to work directly with applicants. Permit Assistance Centers located throughout California have
permit specialists from all the State, regional, and local agencies to identify permit requirements and assist in permit
processing.

Permit applicants have the right to know the projected fees for review of applications, how any costs will be determined and
billed, and procedures for resolving any disputes over fee billings.

Permit applicants have ihe right of access to compleic and clearly written guidance documents that explain the regulatory
requircments. Agencies must publish a list of all information required in a permit application and of criteria used to
determine whether the submitted information is adequate.

Permit applicants have the right of timely completeness determinations for their applications. In general, agencies notify the
applicant within 30 days of any deficiencics or determine that the application is complete. California Environmental Quality
Acgt (CEQA) and public hearing requests may require additional information.

Permit applicants have the right to know exactly how their applications are deficient and what further information is needed
to make their applications complete. Pursuant to California Government code Section 65944, after an application is
accepled as complete, an agency may not request any new or additional information that was not specified in the original
application.

Permit applicants have the right of a timely decision on their permit application. The agencies are required to cstablish time
limits for permit reviews.

Permit applicants have the right to appeal permit review time limits by statute or administratively that have been violated
without good cause. For state environmental agencies, appeals are made directly to the Cal/EPA Secretary or to a specific
board. For local environmental agencies, appeals are generally made to the local governing board or, under certain
circumstances, to Cal/EPA. Through this appeal, applicants may obtain a set date for a decision on their permit and, in
some cases, a refund of all application fees (ask boards and departments for details).

Permit applicants have the right to work with a single lead agency where multiple environmental approvals are needed. For
multiple permits, all agency actions can be consolidated under a lead agency. For site remediation, all applicable laws can
be administered through a single agency.

Permit applicants have the right to know who will be reviewing their application and the time required to complete the full
review process.

23



Rams Hills Wastewater Treatment Plant
Borrego Springs, CA. September 2017
Wastewater Treatment and Disposal Facilities Information

The WWTF includes a comminutor, parshall flume and flow meter, grit chamber, an oxidation ditch, two
secondary clarifiers, a flow equalization basin, two evaporation-percolation ponds, Sludge holding tank, and
three sludge drying beds. The WWTF has a design capacity of 250,000 gallons per day (gpd).

Current flows into the facility average approximately 84,000 gpd in the wet season {Oct-March). During the
dry season (April-Sept), flows average approximately 49,000 gpd. Effluent from the treatment Facility is
discharged to two evaporation/percolation ponds. Sludge from the Facility is discharged to on-site sludge
holding tank and then to three drying beds for stabilization. The sludge is removed every five to ten years for
off-site disposal at a waste management facility approved by the Regional Board.

The WWTF services approximately 25 percent of the community of Borrego Springs specifically, the Rams
Hill residential community and the Town Center area, which includes hotels, a motel, and small businesses
along Palm Canyon Drive. The remaining 75 percent of Borrego Springs is serviced by individual septic tank-
subsurface disposal systems.

Hydrogeological Conditions

The WWTF is about 520 feet above mean sea level. Surface water runs off as sheet flow, draining to the east. Soils at

the WWTF from ground surface to approximately 35 feet helow ground surface (hgs), consist of fine to coarse
sands, and silty clays.

Average annual precipitation for the area is 6.8 inches, and average annual evaporation is 50 inches.
Temperatures in the Borrego Springs area can reach 120° F in summer.

The Discharger owns and operates a network of eleven groundwater wells that provide domestic water for the

community. Groundwater quality in Borrego Springs varies from good to excellent. Depth to first encountered
groundwater is approximately 60 feet (bgs).

The domestic water for the sewered portion of the community is supplied by four wells. The wells are reportedly
up-gradient of the WWTF and show the following constituent concentrations for 2016:

| Constituent ID1-Well 12 ID1-Well -16 | ID4-Well-3 ID4-Weli-11
Total Dissolved Solids 300 300 Out of Service 320
Chloride 42 0.5 Out of Service 03

[ Nitrate-Nitrogen 0.38 0.95 e 0.66
Sulfate 90 56 Out of Service 85
Fluoride 42 .58 Out of Service 44

Basin Plan, Beneficial uses, and Regulatory Considerations

The discharge is taking place in the Anza-Borrego Hydrological Unit. The beneficial uses of groundwater in the

Anza-Borrego Hydrological Unit are municipal supply, agricultural supply, and industrial supply.

24



CALIFORNIA REGIONAL WATER QUALITY CONTROL_BOARD - 7
. o) H5m |

)

I ‘"

%52

L

ATart Pade nwpgay 20 Ji’

E -

: -{'L."

Lo iz, |

L .{]i" r
BORFEGD 2 80%

~ ¥

r!r‘}_f“'

S SR

BITE MAF

BORREGO WATER DISTRIGCT

RAM'S HILL WASTEWATER TREATMENT PLANT

Borrego Sprin

Ek of Section
USGS Borrego 15 min. Topographic Map

gs - San Diego County
23, T1ls, REE, SBB&M

L
g

Scale:
1"=] mi.

25



STAFF
REPORTS



A

FINANCIALS

JULY 2017
&
AUGUST 2017



c | cM CN co cP
i BWD 512312017
2 CASH FLOW ADOPTED Actual Projected Actual
3 2017-2018 BUDGET July July YTD
4] FY 2018 2017 2017 2017-2018
5
| 6 | REVENUE
7_|WATER REVENUE
8 |Residential Water Sales 949,885 85,073 80,000 85,073
E'(:ommemial Water Sales 302,856 37,334 35,000 37,334
| 10 |lrrigation Water Sales 210,587 16,915 15,000 16,915
| 11 {GWM Surcharge 160,274 15,115 13,000 15,115
| 12 [Water Salas Power Portion 457,206 42,693 38,000 42,693
13 |TOTAL WATER COMMODITY REVENUE: 2,080,818 197,130 181,000 197,130
74 ]
E Readiness Water Charge 1,114,240 85,555 91,500 85,555
| 18 |Meter Install/Reconnect Fees 1,360 340 - 340
| 19 |Backflow Testingfinstallation 7,000 0 s -
| 20 |Bulk Water Sales 600 0 - -
| 21 |Penalty & Interest Water Collection 19,000 7,866 1,417 7,866
22 |TOTAL WATER REVENUE: 3,223,018 290,891 273.917 280,891
[27]
24 |PROPERTY ASSESSMENTS/AVAILABILITY CHARGES
| 25 |641500 1% Property Assessments 62,303 0 - -
| 26 |641502 Property Assess wirfswrifid 106,212 0 - -
| 28 |641501 Water avail Standby 82,445 0 - -
| 30 641504 1D 3 Water Standby (La Casa) 33,722 0 - -
| 31641503 Pest standby 17,882 0 - -
| 32 ]TOTAL PROPERTY ASSES/AVAIL CHARGES: 302,563 0 0 0
33
34 | SEWER SERVICE CHARGES
35 | Town Center Sewer Holder fees 226,391 18,199 18,194 18,199
| 36 | Town Center Sewer User Fees 85,015 6,834 6,838 6,834
| 37 |Sewer user Fees 267,450 22,076 21,500 22,076
| 39 |Penalty Interest-Sewer 3,000 0 250 -
41
22 | TOTAL SEWER SERVICE CHARGES: 581,866 47,108 46,782 47.108
43
43 | OTHER INCOME
| 53 |Interest Income 6,600 1,646 540 1,646
| 54 | TOTAL OTHER INCOME: 6,600 1,646 540 1.646
55
756 [TOTAL INCOME: 4,114,047 339,645 321.239 330,645
[ 57 |
[ 58 |CASH BASIS ADJUSTMENTS
59 |Decrease (Increase) in Accounts Receivable {28,116) (28,116)
§1 |Deposits -
| 62 |Other Cash Basis Adjustments -
63 |TOTAL CASH BASIS ADJUSTMENTS: (28,116) {28,116)
=a
€5 [TOTAL INCOME RECEIVED: 4,114,047 311.53¢ 321,239 311,530

28




c | CM CN Co ] CP
1 BWD 512312017
2 CASH FLOW ADOPTED Actual Projected Actual
a 2017-2018 BUDGET July July YTD
4] FY 2018 2017 2017 2017-2018
| 66 | EXPENSES
67
58 | MAINTENANGE EXPENSE |
| 68 |R & M Buildings & Equipment 185,000 13,402 15,500 13,403
| 70 |R & M - WWTP 185,000 4,878 15,500 4,878
| 71 | Telemelry 8,000 2,606 - 2,606
| 72 | Trash Removal 4,200 298 350 298
| 73 | Vehicle Expense 18,000 2,102 1,400 2,102
[7alFuel8 Ol 23,000 1,038 1,202 1,039
| 75 |TOTAL MAINTENANCE EXPENSE: 423,200 24,326 33,952 24,326
76
[ 77 | PROFESSIONAL SERVICES EXPEN
| 78 | Tax Accounting {Taussig) 3,000 0 - -
| 79 | Administrative Services (ADP/Bank Fees) 3,000 210 | 250 210
| 80 |Audit Fees (Squarmilner) 15,995 5,332 | 5332 5,332
| 81 [Computer billing (Accela/Parker) 13,500 12,043 11,500 12,043
| 82 [FinancialTechnical Consulting {Raftelis) (Municipal Advisor) 41,000 Lol 3,416 -
| 83 [Engineering (Dale/Dudek) 50,000 2,363 4,500 2,363
84 |District Legel Services (Downey Brand/McDougal) 20,000 ¢ 1,500 -
E'Tesnngnab work {Babcock Lab) 5 8,400 635 700 635
| 86 |Regulatory Permit Fees {SWRB/DEH/Dig alerts/APCD) 27,160 4,328 2,230 4,328
| 87 |TOTAL PROFESSIONAL SERVICES EXPENSE: 182,055 24,811 29,428 24,911
88
[ 89 |INSURANCE EXPENSE
| 90 JACWAJJPIA Program Insurance 57,000 0 - -
| 91 JACWAJJPIA Workers Comp 16,000 0 - -
G2 |TOTAL INSURANCE EXPENSE: 73,000 1] 0 [}
94 |DEBT EXPENSE
95 |Citizens Bank-COP 2008 Debt Payment 251,475 L - -
55 |BBVA-Viking Ranch Debt Payment 143,312 0 -
97 |TOTAL DEBT EXPENSE: 394,787 g 0 "]
98
99 |PERSONNEL EXPENSE _
100] Board Meeting Expense {(board stipend/board secretary) 22,000 1,228 | 1,770 1,228
101]Salaries & Wages (gross) 826,000 61,569 67,786 61,569
102| Salaries & Wages ofiset account (board stipends/staff project salanes) {55,000) {4,406) (5,000) (4,408)
103|Consu'ting services/Contract Labor 24,000 3,804 2,000 3,904
104 Taxes on Payroll 22,000 1,009 1,534 1,009
105|Medical Insurance Benefits 220,100 37,167 35,963 37,167
106|Calpers Retirement Benefits 179,200 83,516 88,648 83,516
107|Conference/Conventions/Training/Seminars 8,000 898 100 898
108| TOTAL PERSONNEL EXPENSE: 1,246,300 184,886 192,800 184,886
109
110|QFFICE EXPENSE
111]|Office Supplies 18,000 1,340 1,500 1,340
112]Office Equipment/ Rental/Maintenance Agreements 35,000 3,573 3,117 3,573